
 
Water Environment Research, Volume 82, Number 10—Copyright © 2010 Water Environment Federation 

1568 

Textiles 
 

Agostina Chiavola1* 

 

ABSTRACT: A review of the literature published in 

2009 on topics relating to the treatment alternatives for 

wastewater from the textile industries is presented.  This 

review is divided into the following sections:  a brief 

introduction on the implementation of the Best Available 

Techniques into textile industry, a review of the more 

promising treatment technologies distinguished into 

physico-chemical, biological and combined processes. 

 

KEYWORDS: biological process, combined process, 

physico-chemical process, reuse. 

 

doi: 10.2175/106143010X12756668801653 
[...]

a synthetic wastewater containing the azo dye AO7. The 

treatment efficiency determined while operating at pseudo-

stationary state for a high AO7 inlet concentration of 

692±92 mg/L were 68±5% and 70±21% in summer and 

winter, respectively, for a flooding level of 21% and a pulse 

feeding of 13 min each 3h.  

Fungal Processes.  Couto (2009) reviewed the 

application of fungal immobilization to dye removal. The 

author concluded that, although a variety of carrier 

materials have been tried for fungal immobilization, there 

are very few reports containing these in terms of their 

performance, long-term stability and cost. Also, an 

important area of research requiring greater focus is the 

bioreactor design and its long-term operation. In their 

review, Kaushik and Malik (2009) focused on the 

decolourization of dye wastewaters through fungi via two 

processes (biosorption and bioaccumulation) and discussed 

the effect of various process parameters like pH, 

temperature, dye concentration etc., on dye removal 

efficiency of different fungi. Various enzymes involved in 

the degradation of the dyes and the metabolites thus formed 

were compiled. The study indicated that fungal 

decolourization have a great potential to be developed 

further as a decentralized wastewater treatment technology 

for small textile or dyeing units. 

Sharma et al. (2009b) studied decolorization of 

diazo dye Acid Red 151 (AR151) from simulated dye 

solution using a fungal isolate Aspergillus fumigates 

fresenius. The central composite matrix and response 

surface methodology (RSM) were applied to design the 

experiments to evaluate the interactive effects of 

temperature, pH and initial dye concentration. The RSM 

indicated that optimal conditions for maximum 

decolorization were: 150 mg/L dye concentration, pH 5.5 

and temperature of 30°C. A systematic optimization study 

of the important variables influencing the decolorization of 

Reactive Orange 16 (RO16) and Reactive Red 35 (RR35) 

dyes by white rot-fungus Trametes versicolor was carried 

out by Srinivasan and Murthy (2009). The effect of 

concentration of dye, glucose and ammonium chloride on 

decolorization was studied and optimized using RSM. 

Isolation of a novel bacterial strain was performed by 

Kalyani et al. (2009) from the waste disposal sites of local 

textile industries. Detailed taxonomic studies identified the 

organisms as Pseudomonas species and designated as strain 

Pseudomonas sp. SUK1. The isolate was able to decolorize 

sulfonated azo dye (Reactive Red 2) in a wide range (up to 

5 g/L), at temperature of 30°C and pH range of 6.2-7.5 in 

static conditions.  

The bioremediation of textile direct violet dye by 

Aspegillus niger fungal strain was studied by El-Rahim et 

al. (2009) under different pH values in the range 2-11. The 

dye reached maximum bioremoval with 92.4%, 64.0% and 



 
Water Environment Research, Volume 82, Number 10—Copyright © 2010 Water Environment Federation 

1584 

62.3% at pH values of 2, 3 and 9, respectively, at 24h 

incubation. At the end of the experiments, the treatment by 

fungal strain could reduce COD value of synthetic dye 

solution by 76-91%. Asgher et al. (2009) achieved variable 

decolorization efficiency for industrial effluents of different 

colors using white rot fungus Coriolus versicolor. 

Decolorization potential of the fungus was enhanced 

through the addition of starch as carbon source.  

A continuous biofilm decolorizing system with 

high efficiencies of dye degradation and textile wastewater 

treatment was established using selected fungal consortium. 

The colony forming units (CFUs) ratio of fungi to bacteria 

stabilized between 51.8:1 and 6.8:1 under the influent 

conditions of various simulated and real textile wastewater. 

The results indicated that the dominant population 

preserved in the system was yeasts belonging to the genus 

Candida (Lu et al., 2009). Verma (2009) used two-marine 

derived ascomycetes and two basidiomycetes fungi for 

treatment of raw dye-containing effluents, varying in the 

pHs and compositions. Textile effluent (TEA) with pH 8.9 

containing azo dye and textile effluent (TEB) with pH 2.5 

containing reactive dye were decolorized by 70-90% by 

these fungi. Effluents at 20, 50 and 90% concentration were 

added to the culture medium. A reduction of 80-90% in 

COD and total phenolics was brought about by these fungi. 

 

Combined 

Photodegradation of real textile effluents by 

advanced oxidation process (AOP) using 

TiO2/H2O/sunlight system was studied by Garcia et al. 

(2009). Solar radiation demonstrated to be as efficient as or 

even more efficient than artificial radiation and also 

allowed a reduction in effluent treatment operational costs. 

According to Berberidou et al. (2009), the combined 

system made by photocatalytic oxidation with membrane 

filtration was capable to achieve complete decolorization as 

well as more than 95% reduction of the initial organic 

content and salinity of a synthetic dyestuff effluent (SDE) 

containing the Reactive Black 5 (RB5). Chang et al. (2009) 

proposed a hybrid system consisting of ozone, UF and RO 

for the treatment of Digital Textile Printing (DTP) 

wastewater. Prior to UF and RO, ozone was introduced to 

the DTP wastewater to reduce the organic loading to 

membrane filtration as well as to treat the concentrates 

recycled from UF and RO. Water quality of the final 

effluent (ozone+UF+RO) of the DTP wastewater was good 

enough for direct discharge or reuse.  

Coagulation, MF and UF processes were applied 

as pre-treatment alternatives prior to NF application to an 

indigo dyeing wastewater representative of the dyeing 

process of a denim textile mill. The results revealed that 

coagulation was not an effective pre-treatment method due 

to the high dose of coagulant required. Sequential 

application of MF and UF and only MF were superior to 

the coagulation process in terms of color and COD 

reductions. NF experiments conducted using pre-treated 

wastewater via only MF provided 99% color and 97% 

COD removals, thus representing the optimum treatment 

scheme for the reuse of the dyeing wastewater (Unlu et al., 

2009).  

An integrated wastewater reclamation system 

was tested by Lu et al. (2009) at pilot-scale (300 m3/d) for 



 
Water Environment Research, Volume 82, Number 10—Copyright © 2010 Water Environment Federation 

1585 

printing and dyeing wastewater treatment from a textile 

factory. The wastewater was firstly hydrolyzed under 

anoxic conditions and then was treated under aerobic 

conditions. The biologically treated effluent was finally 

filtered by sub-filter technology. The treated effluent 

quality satisfied the requirement of water quality for 

printing and dyeing process.  

Aouni et al. (2009) showed that 

electrocoagulation followed NF process was suitable for 

producing a reusable water quality for a textile effluent 

sample. The electrochemical treatment was intended 

primarily to remove color and COD while NF was used to 

further improve the removal efficiency of color, COD, 

conductivity, alkalinity and TDS. Lee et al. (2009) 

investigated the addition of ferric and polyaluminum 

coagulants with regard to controlling membrane fouling 

during the UF of textile wastewater generated from the 

water jet loom process. The dosing of coagulants to textile 

wastewater exhibited the best control of fouling for the UF 

membrane, with a molecular weight cut-off (MWCO) of 10 

kDa, among the MF and UF membranes tested. Flux 

decline was mitigated when the dosage of ferric chloride 

coagulant increased up to 0.5 mM as Fe, whereas 

polyaluminum chloride (PAC) exacerbated fouling at a 

larger dosage. Various combinations of physicochemical 

and membrane processes were studied by Harrelkas et al. 

(2009) for the treatment of textile wastewater. The best 

results were obtained in terms of COD removal (> 80%) for 

the coagulation/flocculation (CF)/powdered activated 

carbon (PAC) combination and of color removal (74%) for 

coupling coagulation/UF. However, the quality of the water 

treated by CF/PAC or coagulation/UF was still not good 

enough to be reused in the industry.  

According to Paździor et al. (2009), the anaerobic 

biological azo dyes reduction process was successfully 

applied to decolourization of the concentrates from the NF 

treatment of real textile effluents. The anaerobic phase was 

followed by aerobic oxidation aimed at the destruction of 

aromatic amines released from azo dye. El-Gohary and 

Tawfik (2009) investigated reduction of color and COD by 

means of coagulation/flocculation (CF) followed by SBR 

process. The experimental results showed that treatment 

with alum aided with cationic polymer followed by SBR 

was very effective, achieving overall efficiencies of 86.9% 

COD, 92.6% BOD5, 93.8% TSS and 92.2% oil and grease. 

A combination of Fenton’s reagent oxidation 

with biological degradation in a SBR was successfully 

applied to the removal of organic compounds and colour 

from a synthetic effluent simulating a cotton dyeing 

wastewater. A central composite design (CCD) was firstly 

used to determined the values of the operating conditions of 

the chemical oxidation stage which maximized the 

dissolved organic carbon (DOC) and color removal and 

increase the effluent’s biodegradability (Rodrigues et al., 

2009).  

 

References 

Ahmad, A. A.; Hameed, B. H. (2009) Reduction of COD and 

Color of Dyeing Effluent from a Cotton Textile Mill by 

Adsorption onto Bamboo-Based Activated Carbon. J. 

Hazard. Mater.,  172, 1538–1543. 

Al-Ghouti, M. A.; Al-Degs, Y. S.; Khraisheh, M. A. M.; Ahmad, 

M. N.; Allen, S. J. (2009) Mechanisms and Chemistry of 

http://www.ingentaconnect.com/content/external-references?article=0304-3894()172L.1538[aid=9356119]
http://www.ingentaconnect.com/content/external-references?article=0304-3894()172L.1538[aid=9356119]


 
Water Environment Research, Volume 82, Number 10—Copyright © 2010 Water Environment Federation 

1586 

Dye Adsorption on Manganese Oxides-Modified Diatomite. 

J. Environ. Manag., 90, 3520-3527. 

Akar, T.; Tosun, I.; Kayanak, Z.; Ozkara, E.; Yeni, O.; Sahin, E. 

N.; Akar, S. T. (2009) An Attractive Agro-Industrial By-

Product in Environmental Cleanup: Dye Biosorption 

Potential of Untreated Olive Pomace. J. Hazard. Mater.,  

166, 1217–1225. 

Akara, S. T.; Özcan, A. S.; Akar, T.; Özcan, A.; Kaynak, Z. (2009) 

Biosorption of a Reactive Textile Dye from Aqueous 

Solutions Utilizing an Agro-Waste. Desalination, 249, 757-

761. 

Aksu, Z.; Ertuğrul, S.; Dönmez, G. (2009) Single and Binary 

Chromium(VI) and Remazol Black B Biosorption 

Properties of Phormidium sp. J. Hazard. Mater.,  168, 310–

318. 

Alcaina-Miranda, M. I.; Barredo-Damas, S.; Bes-Piá, A.; Iborra-

Clar, M. I.; Iborra-Clar, A.; Mendoza-Roca, J. A. (2009) 

Nanofiltration as a Final Step Towards Textile Wastewater 

Reclamation. Desalination, 240,290-297. 

Ali, N.; Hameed, A.; Ahmed, S. (2009) Physicochemical 

Characterization and Bioremediation Perspective of Textile 

Effluent, Dyes and Metals by Indigenous Bacteria. J. 

Hazard. Mater., 164, 322–328. 

Amar, N. B.; Kechaou, N.; Palmeri, J.; deratani, A.; Sghaier, A. 

(2009) Comparison of Tertiary Treatment by Nanofiltration 

and  Reverse Osmosis for Water Reuse in Denim Textile 

Industry. J. Hazard. Mater., 170, 111–117. 

Anouzla, A.; Abrouki, Y.; Souabi, S.; Safi, M.; Rhbal, H. (2009) 

Colour and COD Removal of Disperse Dye Solution by a 

Novel Coagulant: Application of Statistical Design for the 

Optimization and Regression Analysis. J. Hazard. Mater., 

166, 1302–1306. 

Aragonés-Beltrán, P.; Mendoza-Roca, J. A.; Bes-Piá, A.; García-

Melón, M.; Parra-Ruiz, E. (2009) Application of 

Multicriteria Decision Analysis to Jar Test Results for 

Chemicals Selection in the Physical-Chemical Treatment of 

Textile Wastewater. J. Hazard. Mater., 164, 288–295. 

Aouni, A.; Fersi, C.; Ali, M. B. S.; Dhahbi, M. (2009) Treatment 

of Textile Wastewater by a Hybrid 

Electrocoagulation/Nanofiltration Process. J. Hazard. 

Mater., 168, 868–874. 

Arevalo Niño, A., Hernández Teran, F.; Rojas Verde, G.; Galan 

Wong, L. J.; Loera Corral, O. (2009) Immobilization of 

Wild Type Ligninolytic Fungi on Pectin-Chitosan 

Polymeric Beads. New Biotechnol., 25S. 

Arica, M. Y.; Altintas, B.; Bayramoğlu, G. (2009) Immobilization 

of Laccase onto Spacer-Arm Attached non Porous 

Poly(GMA/EGDMA) Beads: Application for Textile Dye 

Degradation. Bioresour. Technol., 100, 665-669. 

Arsla-Alaton, I.; Tureli, G.; Olmez-Hanci, T. (2009) Treatment of 

Azo Dye Production Wastewaters Using Photo-Fenton-Like 

Advanced Oxidation Processes: Optimization by Response 

Surface Methodology. J. Photochem. Photobiol., A, 202, 

142-153. 

Asgher, M.; Azim, N.; Bhatti, H. N. (2009) Decolorization of 

Practical Textile Industry Effluents by White Rot Fungus 

Coriolus versicolor IBL-04. Biochem. Eng. J., 47, 61-65. 

Berberidou, C.; Avlonitis, S.; Poulis, I. (2009) Dyestuff Effluent 

Treatment by Integrated Sequential Photocatalytic 

Oxidation and Membrane Filtration. Desalination, 249, 

1099-1106. 

Bes-Piá, A.; Iborra-Clar, A.; García-Figueruelo, C.; Barredo-

Damas, S.; Alcaina-Miranda, M. I.; Mendoza-Roca, J. A.; 

Iborra-Clar, M. I. (2009) Comparison of Three NF 

Membranes for the Reuse of Secondary Textile Effluents. 

Desalination, 241, 1-7. 

Bhaskar Raju, G.; Thalamadai Karuppiah, M.; Latha, S. S.; Latha 

Priya, D.; Parvathy, S.; Prabhakar, S. (2009) 

Electrochemical Pretreatment of Textile Effluents and 

http://www.ingentaconnect.com/content/external-references?article=0011-9164()241L.1[aid=9356120]
http://www.ingentaconnect.com/content/external-references?article=0011-9164()249L.1099[aid=9356121]
http://www.ingentaconnect.com/content/external-references?article=0011-9164()249L.1099[aid=9356121]
http://www.ingentaconnect.com/content/external-references?article=1010-6030()202L.142[aid=9356122]
http://www.ingentaconnect.com/content/external-references?article=1010-6030()202L.142[aid=9356122]
http://www.ingentaconnect.com/content/external-references?article=0960-8524()100L.665[aid=9356123]
http://www.ingentaconnect.com/content/external-references?article=0304-3894()168L.868[aid=9356124]
http://www.ingentaconnect.com/content/external-references?article=0304-3894()168L.868[aid=9356124]
http://www.ingentaconnect.com/content/external-references?article=0304-3894()164L.288[aid=9356125]
http://www.ingentaconnect.com/content/external-references?article=0304-3894()166L.1302[aid=9356126]
http://www.ingentaconnect.com/content/external-references?article=0304-3894()166L.1302[aid=9356126]
http://www.ingentaconnect.com/content/external-references?article=0304-3894()170L.111[aid=9356127]
http://www.ingentaconnect.com/content/external-references?article=0304-3894()164L.322[aid=9356128]
http://www.ingentaconnect.com/content/external-references?article=0304-3894()164L.322[aid=9356128]
http://www.ingentaconnect.com/content/external-references?article=0011-9164()240L.290[aid=9356129]
http://www.ingentaconnect.com/content/external-references?article=0304-3894()168L.310[aid=9356130]
http://www.ingentaconnect.com/content/external-references?article=0011-9164()249L.757[aid=9356131]
http://www.ingentaconnect.com/content/external-references?article=0304-3894()166L.1217[aid=9356132]
http://www.ingentaconnect.com/content/external-references?article=0304-3894()166L.1217[aid=9356132]


 
Water Environment Research, Volume 82, Number 10—Copyright © 2010 Water Environment Federation 

1587 

Effect of Electrode Materials on the Removal of Organics. 

Desalination. 249, 167-174. 

Calvete, T.; Lima, E. C.; Cardoso, N. F.; Dias, S. L. P.; Pavan, F. 

A. (2009) Application of Carbon Adsorbents Prepared from 

the Brazilian Pine-Fruit Shell for the Removal of Procion 